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1.2m Drop Test Report
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Sample name: Li-ion Polymer Cell

ey i D EETREMEE
Model
602030
RIS
Appli ShenZhen FuYuMing Electronics
pplicant Co., LTD.
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1.2m Drop Test Report

1. 2K AR
Report reference NO ........ccccoeveeel
i vt LCS181113157ASB

Tested by (+ signature) ...................: Seven Liu

Checked by (+ signature) ................. Rick zhu

Approved by (+ signature) ................ | Hart Qiu

(SR oo B3 A

Contents........oeeeeviieeiiece e 5

5 ages

25 S v

Date of iSSUE .....ooeoiiiiiiieiee 2019.01.11

BRBR e o

Testing Laboratory Name ................: | Shenzhen LCS Compliance Testing Laboratory Ltd.

TRSEIEZ oot | RIS IR AD B BR A F

ADAIeSS ..o Xingyuan Industrial Park, Tongda Road, Bao'an Avenue, Bao'an District,

b Shenzhen, Guangdong, China
ITARERINTE X ERANEBEREFERRN BT

Applicant's Name ..................cc..e.e.... | ShenZhen FuYuMing Electronics CO., LTD.

R R 00955 550 060 6 5 0 R RYITE EHBTFHERAH

AdAress ....ooooveeiiiieieieeeee el Room 202, Floor 2, Building A, Yiquan Building, Fugian Road No0.436,

HIBE v Jitang Community, Guanlan Street, Longhua New District, Shenzhen City.
BRI e e O AT IE AL TR AL X AR AT ER 436 5 R 2R S HEARR#£202F

Manufacturer .................................... | ShenZhen FuYuMing Electronics CO., LTD.

BIEE R oot R E BB THERAF

AJATESS: npmsmsmmsssssmmmameyss Room 202, Floor 2, Building A, Yiquan Building, Fugian Road No0.436,

HHE et | Jitang Community, Guanlan Street, Longhua New District, Shenzhen City.
BRI e X AR A E A B AL X AR AT #8436 5 BUR SR S HEANR2HE202 %
United nations “recommendations on the TRANSPORT OF DANGEROUS

TestStandard ..coovvvvveieeiiv .- | GOODS” model Regulations (20th Rev. Edition) special provisions 188.

TURRFFHE v | B E CETF R EYER B — I E 54 ST/SG/AC.10/1/Rev.20
188%) .

Date of performance of test.............:

e e 2019.01.08~ 2019.01.09

TRAPAT HE oo :

RESU, ovummusmismessmmssmsmossmssssmumssed Pass
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Shenzhen LCS Compliance Testing Laboratory Ltd.
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Tel: 0755-82591330 Fax: 0755-82591332
Http: www.LCS-cert.com E-mail: webmaster@LCS-cert.com
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—. Basic information#&A&/(E &
Battery name Li-ion Polymer Cell Type 602030
Hth 44 FR B BT B ) e LRSS
Nominal voltage Rated capacity
R LU 3.7V i A 300mAh, 1.11Wh
Number Trade mark
AR 4Pes iR ”
Packaging weight Packaging dimensions O
0 0-12kg AR (LWAT) (210790745) mm
Outer packing Corrugated case Inside packing EPE
VNGRS FLAS AR Rk 378
Type of packing Cells or batteries only
3T FAMUIZ i L
Net quantity of batteries
per package 0.02kg
B LA I
Test item 1.2m drop test
I H 12K BRI

Test conclusion
RIELE e

The tested package is capable of withstanding a 1.2m drop test in any orientation
without damage to cells or batteries contained therein,without shifting of the contents
so as to allow battery to battery or cell to cell contact and without release of contents.

the test passed.

PR RIS R R L 2m RV R, L PRI I AT B, A A R B AR

M B AR AR A2 3 e N AR, TS 4%

—. 1.2m drop test1.2KEk¥% sk

Environmental conditions¥#352¢14: Temperatureii/¥ (20+5) ‘C, R.HAMXEE (40-70) %
Name of Equipmentlli % %: Free fall testerZk 7% {36 HINo. %5 : LCS-S-099

No. Test item Test method Result Remark
s KT H AR ZR B/iE
United nations “recommendations on the
1.2m drop test TRANSI_DORT OF DANGER_OUS GO_ODS” quel Pass
1 ~. " | Regulations (20th Rev. Edition) special provisions 188. -
L2RBIM | (o [ T M W SR i (0 R A — P 5 T i
ST/SG/AC.10/1/Rev.20 1883k )
Drop positioni % J7 14 :
Drop position Top Front Side Edge Angle
k7% 7 7] s} A T ] 23 i
@ng;g} &%IPass &¥%/Pass &t%/Pass &% /Pass & #%IPass

Testing requirements description % >R ik :

The package of batteries is dropped from 1.2m 5 times per package. Each package is capable of withstanding
a 1.2m drop test in any orientation without damage to cells or batteries contained therein, without shifting of the
content so as to allow battery to battery(cell to cell) contact and without release of contents.

AN O B T LS O B e A L R L R AR 1.2 KERTE TN, EANEEEIT 5 AR 1) A
s AN A A P ) FE T LS R, AN R i i CR S RS A ) A S IR B A

YIRS

Conclusion%5i: The package had passed 1.2m drop test. 3@ 1.2m k&R L

BRI S TS T AR A BR A ]

Shenzhen LCS Compliance Testing

Laboratory Ltd.
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THE PHOTO OF SAMPLE ¥t & A
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TR I
Important Notice
1. The test report is invalid without the official stamp of LCS.
ARG FIELCSH T AL
2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
ARG HBEAMAEN TN RER AL TR
3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
RALCSHmFER, AR R AR S 15
4. The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.
AR, BHl. SH. BH. ReG SRS R St IRk
5. Product information and customer information provided by the applicant, we are not

responsible for its authenticity.
P AR SR PUE S R ANBRAE, ATAS HE S 1 Bt

6. The test report is valid for the tested samples only.
AR A AR AR YA A 2

7. The Chinese contents in this report are only for reference.
AR S A BN S

8. Objections to the test report must be submitted to LCS with in 15 days.

R EFEA AU MTRERRE 2 HREIS KA AL 7] SEH .

**End of report***
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Shenzhen LCS Compliance Testing Laboratory Ltd.



